
����������
�������

Citation: Masłoń, A. Impact of

Uneven Flow Wastewater

Distribution on the Technological

Efficiency of a Sequencing Batch

Reactor. Sustainability 2022, 14, 2405.

https://doi.org/10.3390/su14042405

Academic Editors: Muhammad

Usman and Yasir Hamid

Received: 24 January 2022

Accepted: 16 February 2022

Published: 19 February 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the author.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

sustainability

Article

Impact of Uneven Flow Wastewater Distribution on the
Technological Efficiency of a Sequencing Batch Reactor
Adam Masłoń

Department of Environmental Engineering and Chemistry, Rzeszow University of Technology,
35-959 Rzeszów, Poland; amaslon@prz.edu.pl; Tel.: +48-17-865-1278

Abstract: Variability in the load of pollutants significantly influences the efficiency of activated
sludge technology in municipal wastewater treatment plants, both in terms of flow systems and
in sequencing batch reactors (SBR). Diversified inflow of wastewater to the treatment plant has a
significant impact on the technological efficiency of sequencing batch reactors. Additionally, this
problem is intensified in technological systems in which there is no storage tank for raw wastewater.
It is assumed, however, that the flexible operation of an SBR reactor allows it to be easily adapted to
a variable load of pollutants. The aim of the article is to present the effects of uneven wastewater
inflow on the operation of sequencing batch reactors using the example of the wastewater treatment
plant in Rabka-Zdrój (Poland). The conducted research has shown that, in wastewater treatment
plants, the use of sequencing batch reactors as an independent element of biological wastewater
treatment does not always ensure a high degree of pollutant removal in the event of a very uneven
wastewater inflow. Therefore, the use treated wastewater equalizing tanks is recommended, which
can additionally clean residual contaminants from wastewater.

Keywords: sequencing batch reactor; uneven flow wastewater; removal pollutants

1. Introduction

Among the currently used biological wastewater treatment systems, the most domi-
nant are systems based on activated sludge technology, which have proven to be economical
and efficient, and have therefore gained widespread acceptance [1–3]. Activated sludge
technology is most often implemented in wastewater treatment plants (WWTP) as a flow-
through method [4]. To date, a number of technological systems have been developed
that enable the removal of carbon, nitrogen, and phosphorus compounds from wastewater
using this method. These systems, such as Bardenpho, A/O, and A2/O, are known and
commonly used most often in large WWTPs [5–9]. Despite their high efficiency, they have
a number of conditions that significantly limit the possibilities of their use [10,11]. An
alternative to flow-through activated sludge methods are SBR reactors. The concept of SBR
technology consists in wastewater treatment using the activated sludge method, where
the biological treatment processes and the separation of activated sludge from treated
wastewater take place in the same tank in a sequencing mode, and the treated wastewater
is discharged from the chamber in a batch manner (batch operation) [12–14]. Sequenc-
ing technology determines the nature of the reactor’s operation [15,16]. The principle of
operation of an SBR reactor is based on the periodic repetition of the following phases,
forming the full cycle of operation: (1) filling; (2) aeration/mixing-reaction; (3) sedimenta-
tion; (4) decantation and the so-called idle phase; (5) including the time between the end
of decantation and the start of the next filling [12,16]. As a result of the variable aerobic–
anaerobic conditions, it is possible to remove organic carbon, nitrogen, and phosphorus
compounds from the wastewater through mineralization, nitrification, denitrification, and
biological dephosphatation processes [13,14,17,18]. This method has been successfully and
widely used for about thirty years in the treatment of municipal and industrial wastewa-
ters [19,20]. Compared to flow systems, the use of SBR reactors allows, in some cases, to

Sustainability 2022, 14, 2405. https://doi.org/10.3390/su14042405 https://www.mdpi.com/journal/sustainability

https://doi.org/10.3390/su14042405
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://orcid.org/0000-0002-3676-0031
https://doi.org/10.3390/su14042405
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/article/10.3390/su14042405?type=check_update&version=1


Sustainability 2022, 14, 2405 2 of 19

significantly intensify individual wastewater treatment processes and minimize the draw-
backs of conventional systems. For this reason, SBR reactors are becoming competitive with
conventional flow reactors [15,21,22]. In addition to the classic solution of SBR technology,
there are a number of unconventional solutions, called modified SBRs [23–29].

The variability of the load of pollutants has a significant impact on the efficiency
of activated sludge technology [4]. In large municipal facilities, the peak flow and the
associated high pollutant loads are dispersed. In the case of small and medium-sized
wastewater treatment plants, such rapid changes in flow rate and in the concentration of
pollutants in wastewater, due to the short retention times, may cause a deterioration of
biological treatment efficiency, which, in turn, translates into a worse quality of treated
wastewater [30,31]. Due to the nature of their operation, SBR reactors can demonstrate
resistance to both rapid changes in the concentration of pollutants in incoming wastewater,
and large fluctuations in their inflow. It is assumed that the flexible operation of an SBR
reactor allows it to be easily adapted to a variable load of pollutants. Hydraulic underloads
and over-loads, resulting from uneven inflow in batch systems, can be minimized by using
a retention-equalization tank in the technological system of the treatment plant [32], or a
variable work cycle [12], or by changing the raw wastewater dosage in a continuous or
semi-continuous manner [14,33–35]. Retention tanks in SBR technology are most often used
to minimize the unevenness of the wastewater inflow and fulfil the role of equalizing tanks
and equalize the conditions and compositions of wastewater directed to the batch reactor.
The use of retention tanks protects the SBR treatment plant against the effects of so-called
hydraulic and organic shock, but increases costs [36]. In the absence of retention tanks,
the operation of batch reactors may be disturbed, which results in an unstable wastewater
treatment process.

The aim of the article is to present the effects of uneven wastewater inflow on the
operation of sequencing batch reactors using the example of the wastewater treatment
plant in Rabka-Zdrój (Poland). The novelty of the study is the comparison of the operation
and efficiency of two SBR reactors in the wastewater treatment plant depending on uneven
wastewater inflow.

2. Materials and Methods
2.1. Characteristics of the Rabka-Zdrój WWTP

Rabka-Zdrój is a spa and tourist town located in Poland (Lesser Poland Voivodeship),
situated on the border of two mountain ranges, the Gorce and Beskid Wyspowy, at the
mouth of the Poniczanki, Słonki and Skomielnianka streams to the River Raba. The city is
inhabited by over 12 thousand residents. The number of tourists visiting the city fluctuates
and is around ten (or more) thousand people during the year.

The mechanical and biological wastewater treatment plant in Rabka-Zdrój is de-
signed for the treatment of municipal wastewater in the amount of Qd_proj = 8700 m3/d,
Qdmax_proj = 10,140 m3/d, Qhmax_proj = 725.5 m3/h and 32,600 PE (population equivalent).
The vast majority of the wastewater flows through gravity sanitary collectors, and small
amounts are brought in by means of slurry tankers. The technological system of the
treatment plant consists of 2 mechanical screens, a horizontal aerated grit chamber, a
wastewater pumping station, two SBR reactors, and a pond equalizing the outflow of
treated wastewater. The treated wastewater flows into the River Raba, which is a right
tributary of the Vistula River (the Baltic Sea catchment area). The sludge part of the Rabka-
Zdrój WWTP consists of a gravity sludge thickener, thickened sludge pumping station,
sludge storage tank, belt filter press, and installation for sludge hygienization with CaO
burnt lime (Figure 1). The permissible concentrations of pollutants in the treated wastew-
ater cannot exceed the following parameters: BOD5 = 15.0 g O2/m3 (biological oxygen
demand), COD = 125.0 g O2/m3 (chemical oxygen demand), TSS = 35.0 g/m3 (total sus-
pended solids), TN = 15.0 g N/m3 (total nitrogen) and TP = 2.0 g P/m3 (total phosphorus)
(water permit).



Sustainability 2022, 14, 2405 3 of 19

Sustainability 2022, 13, x FOR PEER REVIEW 3 of 22 
 

wastewater cannot exceed the following parameters: BOD5 = 15.0 g O2/m3 (biological oxy-
gen demand), COD = 125.0 g O2/m3 (chemical oxygen demand), TSS = 35.0 g/m3 (total sus-
pended solids), TN = 15.0 g N/m3 (total nitrogen) and TP = 2.0 g P/m3 (total phosphorus) 
(water permit).  

 
Figure 1. Technological scheme of the wastewater treatment plant. 

2.2. Sequencing Batch Reactor in the Rabka-Zdrój WWTP 
SBR reactors are concrete tanks with a diameter of 32 m and an active depth of 6.5 m. 

The active volume of each of the reactors is 5225 m3. Each reactor is equipped with the 
following equipment: 
‐ Fine bubble aeration system with 1560 disc diffusers; 
‐ Two submersible mixers with a capacity of 10 kW; 
‐ Decanter of treated wastewater with a capacity of 1450 m3/h; 
‐ Excess sludge pump with a power of 9.0 kW and a capacity of 162 m3. 

For the supplementary chemical precipitation of phosphorus, a PIX113 type coagu-
lant (iron(III) sulfate) is used, which is dosed directly into the SBR reactors, near the place 
where the mixers are installed.  

Two rotary blowers with a capacity of 5100 m3/h and an engine power of 160 kW each 
are used for the aeration of SBR reactors. From the blower station, the air is led through 
one above-ground compressed air line, which is divided into two pipes, supplying air to 
the grate installed in each of the SBR reactors. These pipes are equipped with gate valves, 
and shut off the air supply during phases of the purification cycle in which aeration must 
be eliminated (anoxic phase, sedimentation phase, decantation phase, idle phase). The pa-
rameter controlling the operation of the blower in the aeration phases may be the oxygen 
concentration, which is measured using an oxygen probe that is installed in each SBR re-
actor. Each of the reactors is equipped with equipment for measuring the level of 
wastewater, dissolved oxygen concentration, temperature, redox potential, sludge den-
sity and an emergency overflow, with discharge to the pumping station of sanitary and 
delivered wastewater. In each reactor, a bottom drain is installed, which enables the com-
plete emptying of the reactor and the directing of its contents to a collecting well by 
wastewater pump. The biological logic reactors work in parallel. Their work cycle de-
pends on the amount of wastewater delivered to the treatment plant. The operating cycle 
of each reactor runs automatically. All technological equipment—including the decanter, 

Figure 1. Technological scheme of the wastewater treatment plant.

2.2. Sequencing Batch Reactor in the Rabka-Zdrój WWTP

SBR reactors are concrete tanks with a diameter of 32 m and an active depth of 6.5 m.
The active volume of each of the reactors is 5225 m3. Each reactor is equipped with the
following equipment:

- Fine bubble aeration system with 1560 disc diffusers;
- Two submersible mixers with a capacity of 10 kW;
- Decanter of treated wastewater with a capacity of 1450 m3/h;
- Excess sludge pump with a power of 9.0 kW and a capacity of 162 m3.

For the supplementary chemical precipitation of phosphorus, a PIX113 type coagulant
(iron(III) sulfate) is used, which is dosed directly into the SBR reactors, near the place where
the mixers are installed.

Two rotary blowers with a capacity of 5100 m3/h and an engine power of 160 kW each
are used for the aeration of SBR reactors. From the blower station, the air is led through
one above-ground compressed air line, which is divided into two pipes, supplying air
to the grate installed in each of the SBR reactors. These pipes are equipped with gate
valves, and shut off the air supply during phases of the purification cycle in which aeration
must be eliminated (anoxic phase, sedimentation phase, decantation phase, idle phase).
The parameter controlling the operation of the blower in the aeration phases may be
the oxygen concentration, which is measured using an oxygen probe that is installed in
each SBR reactor. Each of the reactors is equipped with equipment for measuring the
level of wastewater, dissolved oxygen concentration, temperature, redox potential, sludge
density and an emergency overflow, with discharge to the pumping station of sanitary
and delivered wastewater. In each reactor, a bottom drain is installed, which enables the
complete emptying of the reactor and the directing of its contents to a collecting well
by wastewater pump. The biological logic reactors work in parallel. Their work cycle
depends on the amount of wastewater delivered to the treatment plant. The operating
cycle of each reactor runs automatically. All technological equipment—including the
decanter, mixers, and aeration system—are controlled from a technological switchboard
and also have the possibility of manual control, which allows any operation regime to
be entered for each piece of equipment. The equipment is controlled automatically in
a time cycle or as a function of the amount of wastewater flowing into the facility. It is
also possible to automatically change or correct the cyclogram in the event of rapid and



Sustainability 2022, 14, 2405 4 of 19

intensive inflow of wastewater to the treatment plant. When the amount of wastewater
does not exceed Qd = 8700 m3/d, the basic cycle time tC = 8 h is used. In the case of an
increase in wastewater inflow, the cycle time is reduced to tC = 6 h. The basic time cycle of
the sequencing batch reactor consists of four phases: 4 h filling (including: 2.25 h mixing–
denitrification and biological dephosphatation; 1.75 h aeration–nitrification), 2 h aeration
(nitrification), 1 h sedimentation, 1 h decantation. In the case of a 6 h cycle, the filling phase
is shortened to 3 h and the aeration phase to 1 h (Table 1).

Table 1. Distribution of the operational cycles of SBR reactors.

8 h Cycle
Filling

Anoxic stirring
Aeration
Settling

Decantation
Hour of cycle 0 1 2 3 4 5 6 7 8

6 h Cycle
Filling

Anoxic stirring
Aeration
Settling

Decantation
Hour of cycle 0 1 2 3 4 5 6

2.3. Analitycal and Statistical Methods

The analysis of the impact of the variability of the wastewater inflow on the operation
and efficiency of the Rabka-Zdrój WWTP was carried out in a multi-criteria manner, based
on the operating results for the full research year.

An analysis of the daily wastewater inflow (Qd) to the treatment plant was carried out
(number of measurements n = 365).

A detailed analysis of the hydraulic indicators of SBR1 and SBR2 sequencing batch
reactor operations was performed—flow rate (Q), reactor filling phase volume (VF), and
decanting factor (fD).